
Jon Niermann, Chairman 
Emily Lindley, Commissioner 
Bobby Janecka, Commissioner 
Erin E. Chancellor, Interim Executive Director 
 
 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 
How is our customer service?     tceq.texas.gov/customersurvey 

printed on recycled paper 

February 17, 2023 

TO:  All interested persons. 

RE: Buck Creek WWTP, LLC 
TPDES Permit No. WQ0016189001 

Decision of the Executive Director. 

The executive director has made a decision that the above-referenced permit application 
meets the requirements of applicable law.  This decision does not authorize 
[...]
Additionally, your request must demonstrate that you are an “affected person.”  An 
affected person is one who has a personal justiciable interest related to a legal right, 
duty, privilege, power, or economic interest affected by the application.  Your request 
must describe how and why you would be adversely affected by the proposed facility or 
activity in a manner not common to the general public.  For example, to the extent your 
request is based on these concerns, you should describe the likely impact on your health, 
safety, or uses of your property which may be adversely affected by the proposed facility 
or activities.  To demonstrate that you have a personal justiciable interest, you must 
state, as specifically as you are able, your location and the distance between your 
location and the proposed facility or activities. 

Your request must raise disputed issues of fact that are relevant and material to the 
commission’s decision on this application that were raised by you during the public 
comment period.  The request cannot be based solely on issues raised in comments that 
you have withdrawn. 

To facilitate the commission’s determination of the number and scope of issues to be 
referred to hearing, you should: 1) specify any of the executive director’s responses to 
your comments that you dispute; 2) the factual basis of the dispute; and 3) list any 
disputed issues of law. 

How to Request Reconsideration of the Executive Director’s Decision. 

Unlike a request for a contested case hearing, anyone may request reconsideration of the 
executive director’s decision.  A request for reconsideration should contain your name, 



address, daytime phone number, and, if possible, your fax number.  The request must 
state that you are requesting reconsideration of the executive director’s decision, and 
must explain why you believe the decision should be reconsidered. 

Deadline for Submitting Requests. 

A request for a contested case hearing or reconsideration of the executive director’s 
decision must be received by the Chief Clerk’s office no later than 30 calendar days 
after the date of this letter.  You may submit your request electronically at 
www.tceq.texas.gov/agency/decisions/cc/comments.html or by mail to the following 
address: 

Laurie Gharis, Chief Clerk 
TCEQ, MC-105 
P.O. Box 13087 
Austin, Texas 78711-3087 

Processing of Requests. 

Timely requests for a contested case hearing or for reconsideration of the executive 
director’s decision will be referred to the TCEQ’s Alternative Dispute Resolution 
Program and set on the agenda of one of the commission’s regularly scheduled 
meetings.  Additional instructions explaining these procedures will be sent to the 
attached mailing list when this meeting has been scheduled. 

How to Obtain Additional Information. 

If you have any questions or need additional information about the procedures 
described in this letter, please call the Public Education Program, toll free, at 1-800-
687-4040. 

Sincerely, 

 
Laurie Gharis 
Chief Clerk 

LG/erg 

Enclosure

https://www.tceq.texas.gov/agency/decisions/cc/comments.html


 

 

EXECUTIVE DIRECTOR’S RESPONSE TO PUBLIC COMMENT 
for 

Buck Creek WWTP, LLC 
TPDES Permit No. WQ0016189001 

The Executive Director has made the Response to Public Comment (RTC) for the 
application by Buck Creek WWTP, LLC for TPDES Permit No. WQ0016189001 available 
for viewing on the Internet.  You may view and print the document by visiting the TCEQ 

Commissioners’ Integrated Database at the following link: 
https://www.tceq.texas.gov/goto/cid 

In order to view the RTC at the link above, enter the TCEQ ID Number for this 
application (WQ0016189001) and click the “Search” button.  The search results will 

display a link to the RTC. 

Individuals who would prefer a mailed copy of the RTC or are having trouble accessing 
the RTC on the website, should contact the Office of the Chief Clerk, by phone at (512) 

239-3300 or by email at chiefclk@tceq.texas.gov. 

Additional Information 

For more information on the public participation process, you may contact the Office of 
the Public Interest Counsel at (512) 239-6363 or call the Public Education Program, toll 

free, at (800) 687-4040. 

A complete copy of the RTC (including the mailing list), the complete application, the 
draft permit, and related documents, including comments, are available for review at the 
TCEQ Central Office in Austin, Texas.  Additionally, a copy of the complete application, 
the draft permit, and executive director’s preliminary decision are available for viewing 
and copying at the Sherman Public Library, 421 North Travis Street, Sherman, Texas.

https://www.tceq.texas.gov/goto/cid
mailto:chiefclk@tceq.texas.gov


 

 

MAILING LIST 
for 

Buck Creek WWTP, LLC 
TPDES Permit No. WQ0016189001

FOR THE APPLICANT: 

Nagesh Kamarsu, Manager 
Buck Creek WWTP, LLC 
502 Bristol Drive 
Allen, Texas  75013 

Mark Ince, P.E., Project Engineer 
Southwest Engineers, Inc. 
307 Saint Lawrence Street 
Gonzales, Texas  78629 

INTERESTED PERSONS: 

See attached list. 

FOR THE EXECUTIVE DIRECTOR 
via electronic mail: 
 
Ryan Vise, Deputy Director 
Texas Commission on Environmental 
Quality 
External Relations Division 
Public Education Program MC-108 
P.O. Box 13087 
Austin, Texas  78711-3087 

Aubrey Pawelka, Staff Attorney 
Texas Commission on Environmental 
Quality 
Environmental Law Division MC-173 
P.O. Box 13087 
Austin, Texas  78711-3087 

Deba Dutta, Technical Staff 
Texas Commission on Environmental 
Quality 
Water Quality Division MC-148 
P.O. Box 13087 
Austin, Texas  78711-3087 

FOR PUBLIC INTEREST COUNSEL 
via electronic mail: 
 
Garrett T. Arthur, Attorney 
Texas Commission on Environmental 
Quality 
Public Interest Counsel MC-103 
P.O. Box 13087 
Austin, Texas  78711-3087 

FOR THE CHIEF CLERK 
via electronic mail: 
 
Laurie Gharis, Chief Clerk 
Texas Commission on Environmental 
Quality 
Office of Chief Clerk MC-105 
P.O. Box 13087 
Austin, Texas  78711-3087 



ARMSTRONG , DONNA RODGERS  

831 BAKER RD 

PILOT POINT TX 76258-3136 

ARMSTRONG , DUSTIN TY  

831 BAKER RD 

PILOT POINT TX 76258-3136 

BROWN , BILL   & DIANE  

220 COPPER BRANCH RD 

WHITESBORO TX 76273-1116 

CLARK , CLOYCE   & MIKIE  

9301 DUSKY TRL 

MCKINNEY TX 75071-1630 

CONNOR , CHERIE  

PO BOX 856 

GUNTER TX 75058-0856 

CONNOR , DALE  

PO BOX 856 

GUNTER TX 75058-0856 

CONNOR , MR DALE E  

626 SCOGGINS RD 

TIOGA TX 76271-3309 

DENISON , ADRIANA  

901 E MAIN ST 

TIOGA TX 76271-3506 

DIAMOND , DEIRDRE  

2105 BLEDSOE RD 

GUNTER TX 75058-3015 

GARNER , JODY   & SHELBY L  

387 SCOGGINS RD 

TIOGA TX 76271-3301 

GARNER , JODY K  

387 SCOGGINS RD 

TIOGA TX 76271-3301 

GREEN , JAMES E  

465 EMBERSON RANCH RD 

PILOT POINT TX 76258-3153 

HELLER , EVELYN S  

271 SCOGGINS RD 

TIOGA TX 76271-3300 

LANE , KIMBERLY  

520 BAKER RD 

PILOT POINT TX 76258-3134 

LARUE , CAROL  

PO BOX 403 

TIOGA TX 76271-0403 

LYKINS , BRITTANY  

208 E 3RD ST 

PROSPER TX 75078-2947 

LYKINS , JAKE  

208 E 3RD ST 

PROSPER TX 75078-2947 

LYKINS , KEVIN DWAYNE  

638 SCOGGINS RD 

TIOGA TX 76271-3309 

MILLAR , MARK  

206 E COLLEGE ST 

GUNTER TX 75058-9726 

ROBINSON , KELLY  

415 MARTIN RD 

PILOT POINT TX 76258-9448 

RODGERS , DALE LEE  

405 STABLEFORD ST 

CELINA TX 75009-0467 

RODGERS , JAMES   & MARY NELL  

2654 RILEY RD 

WHITESBORO TX 76273-7591 

SMITH , THE HONORABLE REGGIE STATE 
REPRESENTATIVE 
TEXAS HOUSE OF REPRESENTATIVES DISTRICT 62 

PO BOX 2910 

AUSTIN TX 78768-2910 

SMITH , THE HONORABLE REGGIE STATE 
REPRESENTATIVE 
TEXAS HOUSE OF REPRESENTATIVES DISTRICT 62 

421 N CROCKETT ST 

SHERMAN TX 75090-0019 

SMOTHERMON , PAMELA  

1475 BUCK CREEK RD 

TIOGA TX 76271-3131 



TCEQ PERMIT NO. WQ0016189001

APPLICATION BY 
BUCK CREEK WWTP, LLC  

FOR NEW TPDES PERMIT NO. 
WQ0016189001

§ 
§ 
§ 
§ 

BEFORE THE 
TEXAS COMMISSION 

ON 
ENVIRONMENTAL QUALITY 

 

EXECUTIVE DIRECTOR’S RESPONSE TO PUBLIC COMMENT 

The Executive Director (ED) of the Texas Commission on Environmental Quality 

(the commission or TCEQ) files this Response to Public Comment (Response) on the 

Buck Creek WWTP, LLC’s application and ED’s preliminary decision for a new Texas 

Pollutant Discharge Elimination System (TPDES) Permit No. WQ0016189001. As 

required by 30 Texas Administrative Code (TAC) Section 55.156, before a permit is 

issued, the ED prepares a response to all timely, relevant, and material, or significant 

comments. The Office of Chief Clerk timely received comments from Deirdre Diamond, 

Jody K. Garner, and Shelby L. Garner, Kevin D. Lykins, Brittany Lykins, Dale E. Connor, 

Cherie Connor, Adriana Denison, James E. Green, Pamela Smothermon, Evelyn S. Heller, 

Carol Larue, Donna R. Armstrong, Dustin T. Armstrong, Kelly Robinson, Dale L. Rogers, 

and Kimberly Lane. This response addresses all such timely public comments received, 

whether or not withdrawn. If you need more information about this permit application 

or the wastewater permitting process, please call the TCEQ Office of Public 

Participation and Education Program at 1-800-687-4040. General information about the 

TCEQ can be found at our website at https://www.tceq.texas.gov/. 

I. BACKGROUND 

(A) Description of Facility 

Buck Creek WWTP, LLC, 502 Bristol Drive, Allen, Texas 75013, has applied to the 

Texas Commission on Environmental Quality (TCEQ) for new Texas Pollutant Discharge 

Elimination System (TPDES) Permit No. WQ0016189001 to authorize the discharge of 

https://www.tceq.texas.gov/


Executive Director’s Response to Comments  
Buck Creek WWTP, LLC  
TPDES Permit No. WQ0016189001 Page 2 

treated domestic wastewater at a daily average flow not to exceed 999,000 gallons per 

day. The proposed wastewater treatment facility will serve the proposed Buck Creek 

subdivision, in Grayson County, Texas. 

The Buck Creek Wastewater Treatment Facility will be a Membrane Bioreactor 

(MBR) activated sludge process plant operated in the conventional mode. Treatment 

units in the Interim I phase will include a lift station, an equalization basin, two fine 

screens, an anoxic basin, an aeration basin, a membrane basin, a belt filter press, and 

two ultraviolet light (UV) disinfection systems. Treatment units in the Interim II phase 

will include a lift station, two equalization basins, two fine screens, two anoxic basins, 

two aeration basins, two membrane basins, a belt filter press, and four UV disinfection 

systems. Treatment units in the Final phase will include a lift station, three 

equalization basins, four fine screens, three anoxic basins, three aeration basins, three 

membrane basins, two belt filter presses, and eight UV disinfection systems. 

The effluent limitations in the Interim I phase of the draft permit, based on a 

30-day average, are 5 mg/l five-day carbonaceous biochemical oxygen demand 

(CBOD5), 5 mg/l total suspended solids (TSS), 2 mg/l ammonia-nitrogen (NH3-N), 1.0 

mg/l total phosphorus, 126 colony forming units (CFU) or most probable number 

(MPN) of Escherichia coli (E. coli), and 4.0 mg/l minimum dissolved oxygen (DO). The 

permittee shall utilize an UV system for disinfection purposes, and shall not exceed a 

daily average E. coli 126 CFU or MPN per 100 ml.  

The effluent limitations in the Interim II and Final phases of the draft permit, 

based on a 30-day average, are 5 mg/l CBOD5, 5 mg/l TSS, 2 mg/l NH3-N, 1.0 mg/l 

total phosphorus, 126 CFU or MPN of E. coli, and 5.0 mg/l minimum DO. The permittee 

shall utilize an UV system for disinfection purposes, and shall not exceed a daily 

average E. coli 126 CFU or MPN per 100 ml.  



Executive Director’s Response to Comments  
Buck Creek WWTP, LLC  
TPDES Permit No. WQ0016189001 Page 3 

The treated effluent will be discharged to an unnamed tributary, thence to Buck 

Creek, thence to Ray Roberts Lake in Segment No. 0840 of the Trinity River Basin. The 

unclassified receiving water uses are minimal aquatic life use for the unnamed 

tributary, and high aquatic life use for Buck Creek. The designated uses for Segment 

No. 0840 are primary contact recreation, public water supply, and high aquatic life use.  

(B) Procedural Background  

The permit application for a new permit was received on July 11, 2022 and 

declared administratively complete on August 2, 2022. The Notice of Receipt and 

Intent to Obtain a Water Quality Permit (NORI) was published in English in the Herald 

Democrat on August 7, 2022. ED staff completed the technical review of the 

application on September 28, 2022 and prepared a draft permit. The Notice of 

Application and Preliminary Decision (NAPD) and public meeting was published in 

English in the Herald Democrat on November 25, 2022. A public meeting was held on 

January 5, 2023. The public comment period ended on January 5, 2023.  

This application was administratively complete on or after September 1, 2015. 

Therefore, it is subject to the procedural requirements adopted pursuant to House Bill 

801, 76th Legislature, 1999, and Senate Bill 709, 84th Legislature, 2015. 

(C) Access to Rules, Statutes, and Records 

• Secretary of State website for all Texas administrative rules: 
http://www.sos.state.tx.us/texreg/index.shtml 

• TCEQ rules in title 30 of the Texas Administrative Code: 
http://www.sos.state.tx.us/tac/index.shtml (select “View the current Texas 
Administrative Code,” then “Title 30 Environmental Quality”) 

• Texas statutes: https://statutes.capitol.texas.gov/ 

• TCEQ website: http://www.tceq.texas.gov (for downloadable rules in portable 
document format, select “Rules and Rulemaking,” then “Download TCEQ Rules”) 

• Federal rules in title 40 of the Code of Federal Regulations: http://www.ecfr.gov 

• Federal environmental laws: https://www.epa.gov/laws-regulations 

http://www.sos.state.tx.us/texreg/index.shtml
http://www.sos.state.tx.us/tac/index.shtml
https://statutes.capitol.texas.gov/
http://www.tceq.texas.gov/
http://www.ecfr.gov/
https://www.epa.gov/laws-regulations


Executive Director’s Response to Comments  
Buck Creek WWTP, LLC  
TPDES Permit No. WQ0016189001 Page 4 

TCEQ records for this application are available at the TCEQ’s Office of the Chief 

Clerk until the TCEQ takes final action on the application. Some documents located at 

the Office of the Chief Clerk may also be located in the Commissioners’ Integrated 

Database at www.tceq.texas.gov/goto/cid. The application, draft permit, and Statement 

of Basis/Technical Summary and ED’s Preliminary Decision are also available for 

viewing and copying at Sherman Public Library, 421 North Travis Street, Sherman, 

Texas. If you would like to file a complaint about the facility concerning its compliance 

with provisions of its permit or TCEQ rules, you may call the TCEQ Environmental 

Complaints Hot Line at 1-888-777-3186 or the TCEQ Region 4 Office directly at 

325-698-9674. Citizen complaints may also be filed by sending an email to 

complaint@tceq.texas.gov or online at the TCEQ web site (select “Reporting,” then 

“Make an Environmental Complaint”). If the facility is found to be out of compliance, it 

may be subject to an enforcement action. 

II. COMMENTS AND RESPONSES 

COMMENT 1:  

Deirdre Diamond, Jody K. Garner, and Shelby L. Garner requested to be added to 

the mailing list.  

RESPONSE 1: 

The ED acknowledges the requests, and these individuals have been added to 

the mailing list. 

COMMENT 2:  

Kevin D. Lykins, Dale E. Connor, Adriana Denison, James E. Green, Pamela 

Smothermon, Carol Larue, and Dustin T. Armstrong express a general opposition to 

the draft permit.  

https://www.tceq.texas.gov/goto/cid
mailto:complaint@tceq.texas.gov


Executive Director’s Response to Comments  
Buck Creek WWTP, LLC  
TPDES Permit No. WQ0016189001 Page 5 

RESPONSE 2: 

The ED acknowledges these concerns. 

COMMENT 3: 

Dale E. Connor comments that the proposed facility will contaminate the aquifer 

system that they rely on for their drinking water, livestock, and farming. Kelly 